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The test report is invalid without “special stamp for inspection and testing” or official stamp of
testing institute.

2. BHIERERERINGG “RLA I L Bkl AL s TR
The copy of test report is invalid when it is not re-stamped “special stamp for inspection and
testing” or official stamp of testing institute.

3. WA ER. HE. AT LR
The test report is invalid when there are no signatures at “Tested by”, “Reviewed by” and
“Approved by”.

4. RERECERL.

The test report is invalid when it is altered.
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If there is any disagreement with the test report, the formal notice shall be provided within 15
days from the test report being received. Otherwise, it shall not be accepted.
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The entrusted testing only has the responsibility for the samples.
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The copy of test report shall be provided by CHEARI (Beijing) Certification & Testing Co., Ltd.

(National Household Electrical Appliances Quality Inspection and Testing Center) . The reproduction of
any part is not allowed without written permission.
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The report without the “CMA” stamp shall not have a certifying effect on the society
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